

Duloxetine

Cymbalta, Drizalma Sprinkle, Irenka

The SNRI of choice when depression or anxiety coexists with chronic pain, carrying real hepatotoxicity and discontinuation liabilities.

USUAL ADULT RANGE
40-60 mg/day PO

HALF-LIFE
12 h

METABOLISM
CYP1A2, 2D6; mod 2D6 inhibitor

ONSET
1-2 wks mood; 1-4 wks pain

FDA BOXED WARNING

Suicidal thoughts and behaviors: antidepressants increased the risk in children, adolescents, and young adults in short-term studies, with no increase after age 24 and reduced risk at 65 and older. In patients of all ages started on antidepressants, monitor closely for clinical worsening and emergent suicidality.

INDICATIONS

- FDA-approved for major depressive disorder in adults at **40-60 mg/day**, with no added antidepressant benefit demonstrated above 60 mg/day.
- FDA-approved for generalized anxiety disorder in adults and in pediatric patients aged 7 years and older, dosed at 30 to 120 mg/day.
- FDA-approved for diabetic peripheral neuropathic pain in adults at **60 mg once daily**, the dose at which the pivotal trials were run.
- FDA-approved for fibromyalgia in adults and in adolescents aged 13 to 17, and for chronic musculoskeletal pain including osteoarthritis and low back pain.
- Off-label for stress urinary incontinence, an approved indication in Europe but never granted in the United States.
- Off-label for chemotherapy-induced peripheral neuropathy, where it has the strongest randomized evidence of any pharmacologic option.

DOSING & TITRATION

- For depression start **30 mg PO** daily for one week to limit nausea, then increase to the usual target of **60 mg once daily**.
- Generalized anxiety may be started at 30 or 60 mg daily; the labeled maximum is **120 mg/day**, though benefit above 60 mg is limited.
- For neuropathic pain, fibromyalgia, and chronic musculoskeletal pain the target is 60 mg once daily, with no added benefit at 120 mg/day.
- Pediatric generalized anxiety starts at **30 mg** once daily for two weeks, then 60 mg daily, with a range of 30 to 120 mg/day.
- Not recommended when creatinine clearance is under 30 mL/min or in any hepatic insufficiency or chronic liver disease.
- Taper over at least two weeks, using 20 or 30 mg steps, because abrupt discontinuation causes dizziness and paresthesia in many patients.

ADVERSE EFFECTS

- Nausea affects roughly 25 percent of patients and is worst in the first week, which is the reason for the 30 mg lead-in dose.
- Dry mouth, constipation, somnolence, fatigue, decreased appetite, and hyperhidrosis are common and largely noradrenergically driven.
- Hepatotoxicity ranging from transaminase elevation to rare hepatic failure led to the warning against use in liver disease or heavy alcohol use.
- Blood pressure rises modestly and dose-dependently; sustained hypertension is less frequent than with venlafaxine but still requires monitoring.
- Discontinuation syndrome is common and prominent, with dizziness, nausea, headache, paresthesia, and irritability within days of stopping.
- Sexual dysfunction, hyponatremia, urinary hesitancy, mydriasis, and increased bleeding risk round out the prescribing-relevant effects.

MONITORING

- Obtain baseline liver enzymes in anyone with alcohol use, hepatitis, or fatty liver, and recheck if abdominal pain or jaundice develops.
- Check blood pressure at baseline and periodically, particularly during dose escalation above 60 mg/day.
- Estimate creatinine clearance before starting, since duloxetine is not recommended below 30 mL/min.
- Assess suicidality, activation, and agitation weekly for the first four weeks and after each dose change, especially under age 25.
- Track pain with a numeric rating scale alongside PHQ-9 or GAD-7, since mood and pain responses do not always move together.

INTERACTIONS & CAUTIONS

- Contraindicated with MAOIs and within **14 days** of stopping one, and with linezolid or intravenous methylene blue.
- Strong CYP1A2 inhibitors, especially fluvoxamine and ciprofloxacin, can raise duloxetine exposure severalfold and should be avoided.
- Moderate CYP2D6 inhibition raises levels of tricyclics, metoprolol, atomoxetine, risperidone, and thioridazine, which should be avoided outright.
- Additive serotonin syndrome risk with triptans, tramadol, fentanyl, lithium, and St. John's wort, and additive bleeding risk with NSAIDs.
- Combined use with substantial alcohol intake is discouraged because of the added hepatotoxic risk.

SPECIAL POPULATIONS

- Pregnancy cohort data show no clear teratogenic signal, though late exposure carries neonatal adaptation and postpartum hemorrhage concerns.
- Relative infant dose in breast milk is under 1 percent, so duloxetine is generally considered acceptable during lactation if needed.
- Approved from age 7 for generalized anxiety and from age 13 for fibromyalgia, risperidone, and thioridazine, which should be avoided outright.
- In older adults start at **20-30 mg/day** and watch for hyponatremia, falls, urinary retention, and blood pressure elevation.
- Avoid entirely in severe renal impairment and in any hepatic impairment, where exposure rises three to five times over normal.

PRESCRIBING PEARLS

- Best choice when depression rides with neuropathic pain or fibromyalgia; 60 mg/day covers both.
- Avoid in liver disease or heavy alcohol use; hepatotoxicity is the label warning that changes practice.
- Do not use below a creatinine clearance of 30 mL/min, and never crush the enteric-coated pellets.

References

- Cipriani, A., Furukawa, T. A., Salanti, G., Chaimani, A., Atkinson, L. Z., Ogawa, Y., Leucht, S., Ruhe, H. G., Turner, E. H., Higgins, J. P. T., Egger, M., Takeshima, N., Hayasaka, Y., Imai, H., Shinohara, K., Tajika, A., Ioannidis, J. P. A., & Geddes, J. R. (2018). Comparative efficacy and acceptability of 21 antidepressant drugs for the acute treatment of adults with major depressive disorder: A systematic review and network meta-analysis. *The Lancet*, 391(10128), 1357-1366. [https://doi.org/10.1016/S0140-6736\(17\)32802-7](https://doi.org/10.1016/S0140-6736(17)32802-7)
- Eli Lilly and Company. (2024). *Cymbalta (duloxetine delayed-release capsules) [Prescribing information]*. U.S. Food and Drug Administration. <https://dailymed.nlm.nih.gov/dailymed/>
- Katzman, M. A., Bleau, P., Blier, P., Chokka, P., Kjernisted, K., & Van Ameringen, M. (2014). Canadian clinical practice guidelines for the management of anxiety, posttraumatic stress and obsessive-compulsive disorders. *BMC Psychiatry*, 14(Suppl. 1), S1. <https://doi.org/10.1186/1471-244X-14-S1-S1>
- Kennedy, S. H., Lam, R. W., McIntyre, R. S., Tourjman, S. V., Bhat, V., Blier, P., Hasnain, M., Jollant, F., Levitt, A. J., MacQueen, G. M., McInerney, S. J., McIntosh, D., Milev, R. V., Muller, D. J., Parikh, S. V., Pearson, N. L., Ravindran, A. V., & Uher, R. (2016). Canadian Network for Mood and Anxiety Treatments (CANMAT) 2016 clinical guidelines for the management of adults with major depressive disorder: Section 3. Pharmacological treatments. *The Canadian Journal of Psychiatry*, 61(9), 540-560. <https://doi.org/10.1177/0706743716659417>
- Lunn, M. P. T., Hughes, R. A. C., & Wiffen, P. J. (2014). Duloxetine for treating painful neuropathy, chronic pain or fibromyalgia. *Cochrane Database of Systematic Reviews*, 2014(1), CD007115. <https://doi.org/10.1002/14651858.CD007115.pub3>
- National Library of Medicine. (2024). *Duloxetine*. MedlinePlus. <https://medlineplus.gov/druginfo/meds/a604030.html>
- Stahl, S. M. (2021). *Stahl's essential psychopharmacology: Neuroscientific basis and practical applications* (5th ed.). Cambridge University Press.
- U.S. Department of Veterans Affairs & U.S. Department of Defense. (2022). *VA/DoD clinical practice guideline for the management of major depressive disorder*. <https://www.healthquality.va.gov/guidelines/MH/mdd/>

NOTE

References follow APA 7th edition style. Dosing, boxed warnings, and interaction data change; confirm every clinical decision against the current FDA prescribing information (DailyMed) and your institution's formulary. This sheet is an educational quick reference and does not replace the full label or clinical judgment.